
 

Approve Deny Signatures Date 

X  Harmonie Hawley, PhD, PE / Environmental Engineering Specialist 
/s/ November 14, 2019 

X  Pravin C. Patel, P.E. / Environmental Engineer Manager 
/s/ November 15, 2019 

 

Southeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0057819 

Facility Type Municipal APS ID 1005295 

Major / Minor Major Authorization ID 1294703 

a 
Applicant and Facility Information 

a 

Applicant Name 
New Hanover Township Authority 
Montgomery County 

 
Facility Name 

New Hanover Township STP & Sewer 
System 

 

Applicant Address 2990 Fagleysville Road   Facility Address 2990 Fagleysville Road   

 Gilbertsville, PA 19525-9747   Gilbertsville, PA 19525-9747  

Applicant Contact Thomas Miskiewicz  Facility Contact Gregory Rapp  

Applicant Phone (610) 754-6432  Facility Phone (610) 323-1008  

Client ID 227996  Site ID 446201  

Ch 94 Load Status Not Overloaded  Municipality New Hanover Township  

Connection Status   County Montgomery  

Date Application Received October 28, 2019  EPA Waived? No  

Date Application Accepted   If No, Reason Major Facility  

  

Purpose of Application Permit Renewal.  

a 

 

Summary of Review 

The applicant requested a permit renewal for PA0057819 New Hanover Township Sewer Treatment Plant. The permit is to 
discharge 1.925 million gallons per day (MGD) to Swam Creek (Trout Stocking Fishes, Migratory Fishes). Outfall 001 is 
treated sewage and Outfalls 002, 003, 004, and 005 are stormwater outfalls. The hydraulic design capacity of the plant is 
3.08 MGD. The annual average flows for 2015, 2016, and 2017 were 0.623 MGD, 0.629 MGD, and 0.68 MGD, respectively.   
 
The Total Dissolved Solids (TDS) average monthly limit was changed from 1,000 mg/l to 1,200 mg/l (as were the 
corresponding average weekly and instantaneous maximum (IMAX) limits) per DRBC Docket No. D-1999-040 CP-4 
approved September 13, 2018 (expiration October 31, 2020). The permittee has been complying with TDS limits during 
2019. All other parameters and monitoring frequencies remain the same in this renewal as in the current permit. WET testing 
was added to Part A for easier reporting but did not change the monitoring requirements or frequencies (Part C of the 
permit). Based on new analyses/information WET testing dilution series is 14%, 28%, 55%, 78%, 100% with the TIWC at 
55%. 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0057819 
New Hanover Township STP & Sewer System  
 
 

2 

Summary of Review 

The treatment plant consists of an influent mechanical bar screen, grit removal system, four (4) oxidation ditches, four (4) 
clarifiers, ultraviolet disinfection system, post aeration tank, drop structure for DO, two (2) aerobic digesters, two (2) sludge 
holding tanks, sludge thickening, and dewatering through belt filter press. The sludge cake is hauled off site. Aluminum 
sulfate is used for phosphorus reduction and polymer and lime are used to coagulate and stabilize sludge. 
 
Act 14 Notifications: 
Received August 26, 2019 Montgomery County 
Received August 26, 2019 New Hanover Township 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0057819 
New Hanover Township STP & Sewer System  
 
 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 1.925  

 Latitude 40º 16' 45.04"  Longitude -75º 32' 50.32"  

 Quad Name Sassamansville  Quad Code 1641  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Swamp Creek (TSF, MF)  Stream Code 01309  

 NHD Com ID 25994272  RMI 4.75 miles  

 Drainage Area 39.7  Yield (cfs/mi2) 0.06  

 Q7-10 Flow (cfs) 2.42  Q7-10 Basis PA Stream Stats  

 Elevation (ft) 0.06260  Slope (ft/ft) 0.036  

 Watershed No. 3-E  Chapter 93 Class. TSF, MF  

 Existing Use Ch. 93 designated use  Existing Use Qualifier Not Applicable  

 Exceptions to Use Not Applicable  Exceptions to Criteria None  

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment Not Applicable  

 Source(s) of Impairment Not Applicable  

 TMDL Status No TMDL  Name   

 

 Nearest Downstream Public Water Supply Intake Aqua PA   

 PWS Waters 
Perkiomen Creek near Wetherill 
Dam   Flow at Intake (cfs) 

37 (24 MGD eMap Safe 
Yield)  

 PWS RMI 0.9  Distance from Outfall (mi) ~18 miles  
 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: The Swamp Creek flows about 5 miles to the Perkiomen Creek, then the PWS intake is about 13 miles 
downstream of the confluence of Swamp Creek and Perkiomen Creek. 
 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0057819 
New Hanover Township STP & Sewer System  
 
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 002  Design Flow (MGD) 0  

 Latitude 40º 16' 48.16"  Longitude -75º 33' 8.78"  

 Outfall No. 003  Design Flow (MGD) 0  

 Latitude 40º 16' 47.54"  Longitude -75º 32' 49.88"  

 Outfall No. 004  Design Flow (MGD) 0  

 Latitude 40º 16' 47.54"  Longitude -75º 32' 49.88"  

 Outfall No. 005  Design Flow (MGD) 0  

 Latitude 40º 16' 46.16"  Longitude -75º 32' 50.19"  

       

 Quad Name Sassamansville  Quad Code 1641  

 Wastewater Description: Stormwater  

 

 Receiving Waters 
Unnamed Tributary to Swamp 
Creek (TSF, MF)  Stream Code 01309  

 NHD Com ID 25994274  RMI 4.75  

 Drainage Area 39.7  Yield (cfs/mi2) 0.06  

 Q7-10 Flow (cfs) 2.42  Q7-10 Basis PA StreamStats  

 Elevation (ft)  260  Slope (ft/ft) 0.036  

 Watershed No. 3-E  Chapter 93 Class. TSF, MF  

 Existing Use Ch. 93 designated use  Existing Use Qualifier Not Applicable  

 Exceptions to Use Not Applicable  Exceptions to Criteria None  

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment Not Applicable  

 Source(s) of Impairment Not Applicable  

 TMDL Status None  Name   

 

 Nearest Downstream Public Water Supply Intake Aqua PA  

 PWS Waters 
Perkiomen Creek near Wetherill 
Dam   Flow at Intake (cfs) 

37 (24 MGD eMap Safe 
Yield)  

 PWS RMI 0.9  Distance from Outfall (mi) ~18 miles  
 

 
Changes Since Last Permit Issuance: None 
 
Other Comments: The Swamp Creek flows about 5 miles to the Perkiomen Creek, then the PWS intake is about 13 miles 
downstream of the confluence of Swamp Creek and Perkiomen Creek. 
 
 
 

 

 

 

 

 

 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0057819 
New Hanover Township STP & Sewer System  
 
 

5 

Treatment Facility Summary 

a 

Treatment Facility Name: New Hanover Township Authority STP 
 

WQM Permit No. Issuance Date 

4699426 04/27/2000 

4602401 04/16/2002 

4602411 11/08/2002 

4699426 12/06/2004 
4604420 03/15/2005 

4605411 12/15/2005 

4699426 09/25/2006 

4615410 03/18/2016 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Oxidation Ditch Ultraviolet 1.925 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

3.08  Not Overloaded Aerobic Digestion Landfill 

 
Changes Since Last Permit Issuance: None 